AVS.PARTS

TIMING GEAR COVER, (188) DIESEL ENGINE, 1ST USED ENG. SER. NO. 2679761 1 PIECE COVER ENGINE EPC CNH CASE online


Parts on group :

Pos. Part No Qty Parts name Comments
  A39846 [1]        COVER ASSY. - timing gear (Order kit A51890) (See Figure 005G) (Replaces A38955), Inlcudes: Ref. 2 -
2. NSS [1]   NOT SOLD SEPARAT      COVER - timing gear
3. G11204 [3]   STUD      - injection pump, 3/8" N.C. x 1-7/16"
4. 221-1022 [1]   PLUG,Sq Soc, 1/2"-14 NPTF      - 3/8" P.T. sckt. hd.
5. A39110 [1]   OIL SEAL,54mm ID x 76.33mm OD x 9.09mm Thk      - oil, 2-3/32 x 3 x 1/2" (Replaces A36609)
6. A58620 [1]   PLUG,Cup, 3/4", Stainless      - water cooler hole, 49/64" cup
7. G2144 [1]   FITTING      CONNECTION - water outlet
8. 13-616 [2]   BOLT,Hex, 3/8" - 16 x 1", Gr 5, Full Thd  
9. 92-6 [2]   LOCK WASHER,3/8"      WASHER - lock, 3/8"
10. G46907 [1]   GASKET      -, Serial Range: connection-cover
11. A57641 [1]   THERMOSTAT  
15. A29442 [2]   RING      - dowel, Serial Range: cover-block
16. 413-632 [1]   BOLT,Hex, 3/8" - 16 x 2", Gr 5  
16. 13-644 [3]   BOLT,Hex, 3/8" - 16 x 2-3/4", Gr 5      - 3/8 x 2-3/4" N.C. hex.
16. 13-648 [1]   BOLT,Hex, 3/8" - 16 x 3", Gr 5      - 3/8 x 3" N.C. hex.
16. 13-652 [3]   BOLT,Hex, 3/8" - 16 x 3-1/4", Gr 5      - 3/8 x 3-1/4" N.C. hex.
17. 13-614 [2]   BOLT,Hex, 3/8" - 16 x 7/8", Gr 5, Full Thd  
17. 13-620 [3]   BOLT,Hex, 3/8" - 16 x 1-1/4", Gr 5, Full Thd  
17. 13-624 [1]   BOLT,Hex, 3/8" - 16 x 1-1/2", Gr 5      - 3/8 x 1-1/2" N.C. hex.
18. 195-25 [5]   WASHER,3/8"      - 13/32 x 13/16 x 1/16"
19. 92-6 [12]   LOCK WASHER,3/8"      WASHER - lock, 3/8"
20. 193-10 [2]   LOCK WASHER,Ext Tooth, 0.391" ID x 0.682" OD, STL, PLN      WASHER, LOCK, Ext Tooth, 3/8"
21. A38228 [1]   GASKET      - cover to block (Replaces G46857)
22. A38084 [1]   GASKET,1.27mm Thk      -, Serial Range: cover-head
26. G46859 [1]   GASKET      - gear cover
27. G2077 [1]   COVER ASSY      COVER - timing gear housing
28. 13-616 [8]   BOLT,Hex, 3/8" - 16 x 1", Gr 5, Full Thd  
28. 413-632 [1]   BOLT,Hex, 3/8" - 16 x 2", Gr 5  
29. 92-6 [9]   LOCK WASHER,3/8"      WASHER - lock, 3/8"
30. G46239 [1]   RADIATOR HOSE,2.00" ID x 4.88", SAE 20R2      Upper 2.00" ID x 4.88", SAE 20R2
31. 214-260 [2]   HOSE CLAMP,#36, 1.81" - 2.75", Type F Worm  
32. G46269 [1]   RADIATOR HOSE,1.75" ID x 2.50", SAE 20R2      Lower 1.75" ID x 2.50", SAE 20R2
33. 214-258 [2]   HOSE CLAMP,#28, 1.31" - 2.25", Type F Worm  
38. A39074 [1]   PUMP      ASSY. - water (Replaces A37758), Inlcudes: Ref. 39 and 40
39. A30067 [1]   RING      - retainer
40. A38083 [1]   GASKET      -, Serial Range: pump-cover
41. A29433 [2]   STUD      - pump mounting, 3/8" N.C. x 1"
42. 25-106 [2]   NUT,3/8"-16, G5      - 3/8" N.C. hex.
43. 92-6 [2]   LOCK WASHER,3/8"      WASHER - lock, 3/8"
44. A38085 [1]   BOLT      - 3/8 x 2-7/8" N.C. hex.
45. A22317 [1]   WASHER      - 25/64 x 9/16 x 3/64" copper
46. G11339 [1]   PULLEY      - fan
47. A38824 [1]   BELT      Fan and Alternator Drive
48. G45243 [1]   FAN      - radiator
49. 13-512 [4]   BOLT,Hex, 5/16" - 18 x 3/4", Gr 5  
50. 92-5 [4]   LOCK WASHER,5/16"      WASHER - lock, 5/16"

Parts catalog :




Back to top
The names John Deere, JD, JCB, Hyundai or any other original equipment manufacturers are registered trademarks of the respective original equipment manufacturers. All names, descriptions, numbers and symbols are used for reference purposes only.
AVS.Parts is in no way associated with any of the manufacturers we have listed. All manufacturer's names and descriptions are for reference only.